For Husgvarna Parts Call 606-678-9623 or 606-561-4983

@ Husqvarna IIIustraLtiesctl Parts I;?(Q);o(::s

51 M

(H51MA), 954056101

r |
1

Repair Parts Manual Walk Mower

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS

20" ROTARY LAWN MOWER - - MODEL NO, 51m, PRODUCT NO. 954 05 61-01

MODEL & SERIAL
NUMBERS HERE

WwWW.mymowerparts.com




REPAIR PARTS
: 20" ROTARY LAWN MOWER - - MODEL NO. 51m, PRODUCT NO. 954 05 61-01

™M
>
< KEY PART KEY PART
F'| NC. NO. DESCRIPTION NO, HNO. DESCRIPTION
Jo) 1 532850758 Control Bar 29 532107339 Danger Decal
Lo 2 532850724 Handis Grip . 30 532125049 Handle Bracket Assembly (Left)

1 3 532800387 Rope Gulde Gy orsg.. 31 532061537 Washer
O 4 532125171 UpperHandle o, . ey 4y 7K 32 532751592 Locknut 3/8-16
o 5 532128173 Lower Handle - & Y& *% ™ 33 532066426 Wira Tle
© 8 532058714 Handie Bolt 5/16-18 x 1.3/4 34 532055187 Thread Cutting Screw 5/16-18 x 3/4
— 7 532083601 Locknut 1/4-20 35 532851084 Hex Head Screw 3/8-24 x 1-3/8
@) § 532125182 Up-Stop Bracket 36 532850263 Helical Lockwasher 3/8
o™ 9 532750007 Hex Washer Head Screw #10-24 x 1/2 37 532851074 Hardened Washer
QF5/869 10 632864899 Engine Zone Control Cable 38 532129277 20" Blads
e) 11 532085692 Pan Head Screw 1/4-20 x 2-1/8 BEDT77 39 53285464 Blade Adapter
o)) 12 532051783 Halrpin Cotter r30££ 5 40 532850098 Hex Head Thread Rolling Screw 3/8-16 x 1-1/8

1 13 532065688 Handle Knob 41 532053898 Washer
00 14 532800627 Hubeap 42 532129404 Defiector Rod
N~ 15 532085179 Retainer Clip 43 532751648 Rear Defisctor
O 16 532052160 Washer 44 532700279 Retalner Clip
GID 17 532086984 - Whee! & Tire Assembly 8.0 x 2.0 45 532851464 Throttle Contro!
) iB 532084921 Shoulder Bolt 46 532085723 Washer
o) 19 532062335 Belleville Washer 47 532213146 Cable GEamF

20 532125068 Seloctor Spring 48 532107488 Thread Rolilng Screw #10-32 x 5/8

— 21 532077565 Selector Knob 49 o e e e Engine - Briggs & Stratton,
© 22 532125078 Axie Arm AssembIY Model No. 124702
(@) 23 532129526 Lawn Mower Housing (Includes Key No. 29) Type No. 3175-01
N 24 532088343 Washer -=- 532801607 Operator's Manual EEng!lsh)
— 25 532084920 Spacer -~ 532128431 Operator's Manual (French)
a 28 532800370 - ‘Wheel Ad|usting Bracket gFl.,F./L.H.; -+ 532800569 Decal iEnglne)
aXl 27 532800368 Wheel Adjusting Bracket (L.F./R.R. -- 532801659 Decai (Housing)
p 25 532128047 Handle Bracket Assembly (Right)
- ) * These parts must be purchased through an authorized Briggs & Stratton dealer.
§ 17
] Trim Flade Srate R
:I::) Clips §%375
5 rivels a8 sw
LL &

i e

WwWWwW.mymowerparts.com



